
1 

DISC MOWER CADDY 

JAN 2008 

47-SERIES 

PART NO. 47-PB-01 
PRINTING DATE: JAN. 2008 

4700, 4750, 4755 & 4760 

DISC MOWER CADDY 



2 

DISC MOWER CADDY 

JAN 2008 

TABLE OF CONTENTS 

TONGUE CLEVIS ........................................................................................................ 8 

MOWER CADDY FRAME ............................................................................................ 9  

LOWER HITCHES ....................................................................................................... 11 

EXTENSION KIT, LOWER HITCHES .......................................................................... 12  

JACKSTAND, #5000 ................................................................................................... 12  

TIRE & WHEEL ............................................................................................................ 13 

MAST ........................................................................................................................... 14 

TOP LINK ..................................................................................................................... 17 

DRIVELINE .................................................................................................................. 18 

NON-LIFT HYDRAULICS ............................................................................................ 20 

REAR DRIVELINE BREAKDOWN .............................................................................. 30 

DRIVELINE BREAKDOWN ......................................................................................... 31  

DRIVELINE WITH OVER-RUNNING CLUTCH BREAKDOWN .................................. 32 

4700 SERIES  

TONGUE CLEVIS 

CADDY FRAME 

LOWER HITCHES 

JACKSTAND 

TIRE & WHEEL 
TOP LINK 

DRIVELINE 

MAST 



3 

DISC MOWER CADDY 

JAN 2008 

4750 SERIES N0N-LIFT KIT 

TONGUE CLEVIS ........................................................................................................8 

MOWER CADDY FRAME ............................................................................................9  

LOWER HITCHES .......................................................................................................11 

EXTENSION KIT, LOWER HITCHES ..........................................................................12  

JACKSTAND, #5000....................................................................................................12  

TIRE & WHEEL ............................................................................................................13 

MAST ...........................................................................................................................14 

TOP LINK .....................................................................................................................17 

INPUT SHAFT ..............................................................................................................18 

REAR SUPPORT .........................................................................................................19 

NON-LIFT HYDRAULICS ............................................................................................20 

DRIVELINE BREAKDOWN .........................................................................................31  

TONGUE CLEVIS 

CADDY FRAME 

LOWER HITCHES 

JACKSTAND 

TIRE & WHEEL TOP LINK 

INPUT SHAFT 

REAR SUPPORT 

NON-LIFT  
HYDRAULICS 

MAST 



4 

DISC MOWER CADDY 

JAN 2008 

TONGUE CLEVIS ........................................................................................................ 8 

MOWER CADDY FRAME............................................................................................ 9  

JACKSTAND, #5000 ................................................................................................... 12  

TIRE & WHEEL ........................................................................................................... 13 

MAST ........................................................................................................................... 15 

INPUT SHAFT ............................................................................................................. 18 

REAR SUPPORT ......................................................................................................... 19 

LIFT KIT TOP LINK ..................................................................................................... 21 

LIFT KIT HYDRAULICS .............................................................................................. 24 

DRIVELINE BREAKDOWN ......................................................................................... 31  

2” X 8” STROKE HYDRAULIC CYLINDER ................................................................ 33  

TONGUE CLEVIS 

CADDY FRAME 

2” X 8”CYLINDER 

JACKSTAND 

TIRE & WHEEL 

LIFT KIT  
TOP LINK INPUT SHAFT 

REAR SUPPORT 

LIFT KIT 
HYDRAULICS 

MAST 

4750 SERIES LIFT KIT 



5 

DISC MOWER CADDY 

JAN 2008 

4755SH SERIES N0N-LIFT KIT 

TONGUE CLEVIS ........................................................................................................8 

MOWER CADDY FRAME ............................................................................................10 

LOWER HITCHES .......................................................................................................11 

EXTENSION KIT, LOWER HITCHES ..........................................................................12  

JACKSTAND, #5000....................................................................................................12  

TIRE & WHEEL ............................................................................................................13 

MAST ...........................................................................................................................15 

TOP LINK .....................................................................................................................17 

INPUT SHAFT ..............................................................................................................18 

REAR SUPPORT .........................................................................................................19 

NON-LIFT HYDRAULICS ............................................................................................20 

DRIVELINE BREAKDOWN .........................................................................................31  

TONGUE CLEVIS 

CADDY FRAME 

LOWER HITCHES 

REAR 
SUPPORT 

TIRE & WHEEL 

INPUT SHAFT 

JACKSTAND 

TOP LINK 



6 

DISC MOWER CADDY 

JAN 2008 

TONGUE CLEVIS ........................................................................................................ 8 

MOWER CADDY FRAME............................................................................................ 10 

JACKSTAND, #5000 ................................................................................................... 12  

TIRE & WHEEL ........................................................................................................... 13 

MAST ........................................................................................................................... 15 

INPUT SHAFT ............................................................................................................. 18 

REAR SUPPORT ......................................................................................................... 19 

LIFT KIT TOP LINK ..................................................................................................... 22 

LIFT KIT HYDRAULICS .............................................................................................. 25 

DRIVELINE BREAKDOWN ......................................................................................... 31  

2” X 8” STROKE HYDRAULIC CYLINDER ................................................................ 33 

TONGUE CLEVIS 

CADDY FRAME 

JACKSTAND 

TIRE & WHEEL 

LIFT KIT 
TOP LINK 

INPUT SHAFT 

REAR SUPPORT 

MAST 

2” X 8”  
CYLINDER 

4755LK SERIES LIFT KIT 



7 

DISC MOWER CADDY 

JAN 2008 

4760 SERIES N0N-LIFT KIT  
(FOR NEW HOLLAND, KRONE, VERMEER, HESSTON, NEW IDEA,  

VICON, LELY, CLAAS, CAT, FORTE, RHINO, CASE, ETC.) 

TONGUE CLEVIS ........................................................................................................ 8 

MOWER CADDY FRAME ........................................................................................... 10 

LOWER HITCHES ....................................................................................................... 11 

JACKSTAND, #5000 ................................................................................................... 12  

TIRE & WHEEL ........................................................................................................... 13 

MAST ........................................................................................................................... 16 

TOP LINK .................................................................................................................... 17 

INPUT SHAFT ............................................................................................................. 18 

REAR SUPPORT ........................................................................................................ 19 

NON-LIFT HYDRAULICS ............................................................................................ 20 

WEIGHT RACK ........................................................................................................... 27 

MANUAL CANNISTER................................................................................................ 28 

DRIVELINE BREAKDOWN ......................................................................................... 31  

TONGUE CLEVIS 

CADDY FRAME 

LOWER HITCHES 

JACKSTAND 

TIRE & WHEEL TOP LINK 

INPUT SHAFT 

REAR SUPPORT 

CANNISTER 

MAST 

WEIGHT  
RACK 

DRIVELINE 



8 

DISC MOWER CADDY 

JAN 2008 

(FOR DEERE, KUHN, GEHL, BUSH HOG, LAND PRIDE, 
M&W, FELLA, TAARUP, JF, TONUTI, ETC.) 

TONGUE CLEVIS ........................................................................................................ 8 

MOWER CADDY FRAME ............................................................................................ 10 

JACKSTAND, #5000 ................................................................................................... 12  

TIRE & WHEEL ............................................................................................................ 13 

MAST ........................................................................................................................... 15 

TOP LINK ..................................................................................................................... 17 

INPUT SHAFT .............................................................................................................. 18 

REAR SUPPORT ......................................................................................................... 19 

LIFT KIT TOP LINK ..................................................................................................... 23 

LIFT KIT HYDRAULICS............................................................................................... 26 

WEIGHT RACK ............................................................................................................ 27 

MANUAL CANNISTER ................................................................................................ 28 

DRIVELINE BREAKDOWN ......................................................................................... 31  

3” X 6” STROKE HYDRAULIC CYLINDER ................................................................ 34 

TONGUE CLEVIS 

CADDY FRAME 

MAST 

JACKSTAND 

TIRE & WHEEL TOP LINK 

INPUT SHAFT 

REAR SUPPORT 

CANNISTER 

LIFT KIT  

DRIVELINE 

WEIGHT  
RACK 

3 X 6  
CYLINDER 

4760 SERIES LIFT KIT  



9 

DISC MOWER CADDY 

JAN 2008 

TONGUE CLEVIS 

(FOR 4700, & 4750) 
(FOR 4755 THRU 2001) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 47-080-003 (       -2007) CLEVIS, TONGUE (1) 
 47-057-001 (2008-       ) CLEVIS, TONGUE 1 

2 48-100625  CAPSCREW, 1 X 6 1/2 G5 PLT 1 
3 66-010450  LOCKWASHER, 1 PLT 2 
4 68-010450  HEX NUT, 1 PLT 2 

(FOR 4755 & 4760 FROM 2008 TO PRESENT) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-080-003 (       -2007) CLEVIS, TONGUE (1) 

 47-057-001 (2008-       ) CLEVIS, TONGUE 1 

2 47-026-001 (       -2007) PIN, TONGUE CLEVIS (1) 

 47-050-019 (2008-       ) PIN, TONGUE CLEVIS 1 

3 03-050-094 (       -2007) PIN, 7/16 X 2 H.D. KIIK (2) 

 02-050-062 (2008-       ) PIN, 1/4 X 1 5/8 LYNCH 1 

(FOR 4755 FROM 2002-2007) 
(FOR 4760 FROM 2007) 



10 

DISC MOWER CADDY 

JAN 2008 

MOWER CADDY FRAME 

(FOR 4700) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 47-080-001  FRAME, MOWER CADDY 1 

(FOR 4750) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 47-080-011  FRAME, MOWER CADDY 1 



11 

DISC MOWER CADDY 

JAN 2008 

(FOR 4755) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 47-080-014  FRAME, MOWER CADDY 1 

(FOR 4760) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 47-080-014 (         -2007) FRAME, MOWER CADDY (1) 
 47-080-024 (2008-         ) FRAME, MOWER CADDY 1 



12 

DISC MOWER CADDY 

JAN 2008 

32 7/16”  (REF) 

9 7/8” 

SET LEFT SIDE HITCH TO 
DIMENSION SHOWN. 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-080-028  BRACKET, LOWER HITCH 2 

2 66-010350  LOCKWASHER, 3/4 PLT 8 

3 68-010350  HEX NUT, 3/4 PLT 8 

4 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16 G5 PLT 4 

4 

LOWER HITCHES 

(FOR 4760) 

(FOR 4700, 4750, & 4755SH) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 47-080-002  BRACKET, LOWER HITCH 2 
2 04-050-088  U-BOLT, 3/4 X 5 1/2 X 7 13/16 4 
3 66-010350  LOCKWASHER, 3/4 PLT 8 
4 68-010350  HEX NUT, 3/4 PLT 8 



13 

DISC MOWER CADDY 

JAN 2008 

EXTENSION KIT, LOWER HITCH 
For use with Models 4700& 4750 

(47-082-009)  

EXTENSION KIT, LOWER HITCH 
For use with Model 4755SH 

(47-082-013) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION -009 -013 

1 47-023-028  PLATE, LWR HITCH EXT 2 - 
 47-023-038  PLATE, LWR HITCH EXT - 2 

2 48-100750  CAPSCREW, 1 1/4 X 3 G5 PLT 4 - 
 48-100745  CAPSCREW, 1 1/8 X 3 G5 PLT - 4 

3 66-010475  LOCKWASHER, 1 1/4 PLT 4 - 
 66-010465  LOCKWASHER, 1 1/8 PLT - 4 

4 68-010475  HEX NUT, 1 1/4 PLT 4 - 
 68-010465  HEX NUT, 1 1/8 PLT - 4 

2000 # JACKSTAND 
(FOR 4700, 4750, 4755 & 4760) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 44-050-004  JACK, 2000 # 1 



14 

DISC MOWER CADDY 

JAN 2008 

Q-888 HUB BREAKDOWN 
(47-058-001) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 02-056-011  SEAL, C.R. 1 
2 02-058-033  HUB, Q-888 W/CUPS 1 
3 02-058-005  CAP, HUB 1 
4 76-010050  PIN, COTTER 1 
5 68-030050  SLOTTED NUT, 7/8-14 UNF-2B 1 
6 02-050-019  WASHER 1 
7 02-051-006  CONE, BEARING 1 
8 02-058-004  WHEEL BOLT, 1/2 X 1 NF-20 6 
9 02-051-041  CONE, BEARING 1 

TIRE & WHEEL 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 44-058-001  TIRE, (11L X 15SL) 1 
2 05-058-005  WHEEL, 15 X 8 1 
3 18-050-021  STEM, VALVE 1 

(FOR 4700, 4750, 4755 & 4760) 



15 

DISC MOWER CADDY 

JAN 2008 

MAST 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 66-010350  LOCKWASHER, 3/4 PLT 12 

2 68-010350  HEX NUT, 3/4 PLT 12 

3 47-080-009  MAST, MOWER CADDY 1 

4 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 4 

5 47-051-003  BEARING, 1 3/8 DIA B. FLANGE UNIT 1 

6 68-010250  HEX NUT, 1/2 PLT 4 

7 66-010250  LOCKWASHER, 1/2 PLT 4 

8 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 

9 47-027-001  SHIELD, CADDY DRIVELINE 1 

10 62-010100  FLATWASHER, 3/8 PLT 4 

11 52-050040  CARRIAGE SCREW, 3/8 X 1 1/4 G5 PLT 4 

12 66-010150  LOCKWASHER, 3/8 PLT 4 

13 68-010150  HEX NUT, 3/8 PLT 4 

LOCKING 
COLLAR 

ROTATION 

GREASE FITTING 
TURNED TO 

BOTTOM 

MOWER’S DRIVELINE 
HERE 

SEE PAGE ___ FOR 
INSTRUCTIONS. 

LOCK BEARING COLLAR IN 
COUNTER-CLOCKWISE 

DIRECTION FROM FRONT 
OF CADDY 

(FOR 4700) 



16 

DISC MOWER CADDY 

JAN 2008 

(FOR 4750, & 4755) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 66-010350  LOCKWASHER, 3/4 PLT 12 

2 68-010350  HEX NUT, 3/4 PLT 12 

3 47-055-012  DRIVELINE, 1 3/8-6 H.D.  1 

4 47-080-004  MAST, MOWER CADDY 1 

5 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 4 

6 02-051-042  BEARING, 1 3/8 BORE W/COLLAR 2 

7 02-051-043  FLANGE, 72MM HEAVY 4 

8 68-010150  HEX NUT, 3/8 PLT 14 

9 66-010150  LOCKWASHER, 3/8 PLT 14 

10 52-050040  CARRIAGE SCREW, 3/8 X 1 1/4 G5 PLT 14 

11 62-010100  FLATWASHER, 3/8 PLT 8 

12 47-027-001  SHIELD, CADDY DRIVELINE 2 

LOCKING 
COLLAR 

ROTATION 

DRIVELINE PROVIDED 
BY KMC 

MOWER’S DRIVELINE 
STAYS ATTACHED 

TO MOWER 

LOCK BEARING COLLAR IN  
COUNTER-CLOCKWISE 

DIRECTION FROM FRONT 
OF CADDY 

5 1/16” 



17 

DISC MOWER CADDY 

JAN 2008 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-080-026  MAST, MOWER CADDY (4760) 1 

2 52-050040  CARRIAGE BOLT, 3/8 X 1 1/4 G5 PLT 7 

3 66-010350  LOCKWASHER, 3/4 PLT 4 

4 68-010350  HEX NUT, 3/4 PLT 4 

5 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 4 

6 02-051-043  FLANGE, HEAVY DUTY 72 MS 3-HOLE 2 

7 66-010150  LOCKWASHER, 3/8 PLT 7 

8 68-010150  HEX NUT, 3/8 PLT 7 

9 47-027-001  SHIELD, CADDY DRIVELINE 1 

10 62-010100  FLATWASHER, 3/8 STD PLT 4 

11 02-051-042  BEARING, 1 3/8  1 

12 47-050-006  DECAL, BRG COLLAR (IMP END) 1 

(FOR 4760) 

5 1/8” 



18 

DISC MOWER CADDY 

JAN 2008 

TOP LINK  

(FOR 4700, 4750, 4755SH, 4760) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-080-005  TOP LINK, MOWER CADDY 1 

2 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 1 

3 66-010450  LOCKWASHER, 1 PLT 2 

4 68-010450  HEX NUT, 1 PLT 2 



19 

DISC MOWER CADDY 

JAN 2008 

DRIVELINE  

(FOR 4700) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-055-001  DRIVELINE , 1 3/8-6 W/PEDESTAL END 1 

INPUT SHAFT 

(FOR 4750, 4755, 4760) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-050-004  SHAFT, INTERMEDIATE INPUT 1 

2 47-024-007  SHIELD, JACKSHAFT 1 



20 

DISC MOWER CADDY 

JAN 2008 

REAR SUPPORT 

(FOR 4750, 4755, & 4760) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-080-010  SUPPORT, REAR BEARING 1 

2 02-051-043  FLANGE, 72MM HEAVY 2 

3 02-051-042  BEARING, 1 3/8B W/COLLAR 1 

4 68-010150  HEX NUT, 3/8 PLT 7 

5 66-010150  LOCKWASHER, 3/8 PLT 7 

6 52-050040  CARRIAGE SCREW, 3/8 X 1 1/4 G5 PLT 7 

7 48-090920  CAPSCREW, 5/8 X 1 3/4 G5 PLT 4 

8 66-010300  LOCKWASHER, 5/8 PLT 4 

9 68-010300  HEX NUT, 5/8 PLT 4 

10 47-027-001  SHIELD, CADDY DRIVELINE 1 

11 62-010100  FLATWASHER, 3/8 PLT 4 



21 

DISC MOWER CADDY 

JAN 2008 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 11-059-003  COUPLER, 1/2 PIPE 1 
2 42-059-008  HOSE, 1/2 ID X 90” HYDRAULIC 1 
3 33-050-246  CLAMP, HOSE 1 
4 33-050-160  PLATE, CLAMP COVER 1 
5 48-090050  CAPSCREW, 5/16 X 2 1/2 G5 PLT 1 
6 66-010100  LOCKWASHER, 5/16 PLT 1 
7 68-010100  HEX NUT, 5/16 PLT 1 

NON-LIFT HYDRAULICS 
(FOR 4700) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 11-059-003  COUPLER, 1/2 PIPE 1 
2 42-059-004  HOSE, 1/2 ID X 80” HYDRAULIC 1 
3 33-050-246  CLAMP, HOSE 1 
4 33-050-160  PLATE, CLAMP COVER 1 
5 48-090050  CAPSCREW, 5/16 X 2 1/2 G5 PLT 1 
6 66-010100  LOCKWASHER, 5/16 PLT 1 
7 68-010100  HEX NUT, 5/16 PLT 1 

(FOR 4750, & 4755SH) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 11-059-003  COUPLER, 1/2 PIPE 1 
2 07-059-004  HOSE, 6M3K-8MP-PMPX-80” 1 
3 33-050-246  CLAMP, HOSE 1 
4 33-050-160  PLATE, CLAMP COVER 1 
5 48-090050  CAPSCREW, 5/16 X 2 1/2 G5 PLT 1 
6 66-010100  LOCKWASHER, 5/16 PLT 1 
7 68-010100  HEX NUT, 5/16 PLT 1 

(FOR 4760 ) 



22 

DISC MOWER CADDY 

JAN 2008 

LIFT KIT TOP LINK 
(FOR 4750) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 66-010450  LOCKWASHER, 1 PLT 3 

2 68-010450  HEX NUT, 1 PLT 3 

3 47-050-008  TOP LINK, 20” CAT. II 1 

4 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 2 

5 48-091300  CAPSCREW, 3/4 X 2 1/4 G5 PLT 2 

6 72-010150  LOCKNUT, 3/4 PLT 2 

7 47-080-007  SUPPORT, MOWER LIFT 1 

8 47-080-006  ANCHOR, MOWER LIFT 1 

9 47-023-015  CAP, 4” TOOL BAR 2 

10 48-090875  CAPSCREW, 1/2 X 5 G5 PLT 4 

11 66-010250  LOCKWASHER, 1/2 PLT 4 

12 68-010250  HEX NUT, 1/2 PLT 4 

13 03-061-038  CYLINDER, 2 X 8 HYD 1 



23 

DISC MOWER CADDY 

JAN 2008 

(FOR 4755LK) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 66-010450  LOCKWASHER, 1 PLT 8 

2 68-010450  HEX NUT, 1 PLT 8 

3 47-080-013  LIFT ARM, MOWER 1 

4 47-080-012  ARM, BOLT-ON LIFT 1 

5 47-050-008  TOP LINK, 20” CAT II 1 

6 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 3 

7 47-061-038  CYLINDER, 2 X 8 HYD 1 

8 62-010370  FLATWASHER, 1” STD PLT 9 

9 48-100600  CAPSCREW, 1 X 5 G5 PLT 2 

10 47-024-010  BUSHING, 1 1/4 X 1 X 3 1/8 2 

11 02-050-005  FITTING, 1/4-28 STRT GREASE 2 

12 47-080-017  ARM, TRANSPORT LATCH 1 

13 47-024-018  BUSHING, 1 1/4 X 1 X 1 5/8 1 

14 48-100625  CAPSCREW, 1  X 6 1/2 G5 PLT 1 

15 48-100650  CAPSCREW, 1  X 7 G5 PLT 1 

16 02-024-004  SPACER, 1 1/4 X 1 X 2 1/8 1 



24 

DISC MOWER CADDY 

JAN 2008 

(FOR 4760) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 47-080-027  LIFT ARM, MOWER  1 

2 47-080-020  ARM, BOLT-ON LIFT 2 

3 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 4 

4 62-010370  FLATWASHER, 1 STD PLT 10 

5 66-010450  LOCKWASHER, 1 PLT 6 

6 68-010450  HEX NUT , 1 PLT 6 

7 02-050-005  FITTING, 1/4-28 STRT GREASE 2 

8 47-024-010  BUSHING, 1 1/4 X 1 X 3 1/8 2 

9 48-100600  CAPSCREW, 1 X 5 G5 PLT 2 

10 33-061-120  HYDRAULIC CYLINDER, 3 X 6 1 



25 

DISC MOWER CADDY 

JAN 2008 

LIFT KIT HYDRAULICS 
(FOR 4750) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 02-054-020  PLUG, 1/2 BREATHER 1 

2 07-059-002  RESTRICTOR, .052 UNION 1 

3 07-050-010  TEE, 8FP-8FP-8MP 1 

4 07-059-003  HOSE, 3/8” X 100” HYDRAULIC 1 

5 02-054-021  PLUG, 1/2 NPT HYDRAULIC 1 

6 48-090050  CAPSCREW, 5/16 X 2 1/2 G5 PLT 1 

7 66-010100  LOCKWASHER, 5/16 PLT 1 

8 68-010100  HEX NUT, 5/16 PLT 1 

9 33-050-246  CLAMP, HOSE 1 

10 33-050-160  PLATE,  CLAMP COVER 1 



26 

DISC MOWER CADDY 

JAN 2008 

(FOR 4755LK) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 11-059-003  COUPLER, 1/2 PIPE 1 

2 07-059-004  HOSE, 3/8 ID X 80 HYD. 2 

3 33-050-246  CLAMP, HOSE 1 

4 33-050-160  PLATE, CLAMP COVER 1 

5 48-090050  CAPSCREW, 5/16 X 2 1/2 G5 PLT 1 

6 66-010100  LOCKWASHER, 5/16 PLT 1 

7 68-010100  HEX NUT, 5/16 PLT 1 

8 02-054-020  PLUG, 1/2” BREATHER 1 

9 07-059-002  RESTRICTOR, .052 UNION 1 

10 08-059-006  ELBOW, 8MP-8FP 1 



27 

DISC MOWER CADDY 

JAN 2008 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 33-061-149  BALL VALVE, TANK CYL 1 

2 33-059-123  ADAPTER, 8MB-8MB-90 1 

3 21-061-028  ADAPTER,  8MB-8FP 1 

4 07-059-004  HOSE, 6M3K-8MP-8MPX-80” 1 

5 21-059-002  RESTRICTOR, 8MP-8FPX .062 1 

6 21-061-056  PLUG, 3/4-16 (#8) BREATHER 1 

(FOR 4760) 



28 

DISC MOWER CADDY 

JAN 2008 

WEIGHT RACK 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 04-050-119  U-BOLT, 5/8 X 7 X 7 G5 PLT 2 

2 66-010300  LOCKWASHER, 5/8 PLT 4 

3 68-010300  HEX NUT, 5/8 PLT 4 

4 47-080-025  WEIGHT RACK WELDMENT, 7 X 7 1 

(FITS 7 X 7 BARS) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 47-080-018  BRACKET, WEIGHT RACK 1 
2 09-050-001  U-BOLT, 3/4 X 4 13/16 X 8 3/4 2 
3 66-010350  LOCKWASHER, 3/4 PLT 4 
4 68-010350  HEX NUT, 3/4 PLT 4 

(FITS 4 X 7 BARS) 



29 

DISC MOWER CADDY 

JAN 2008 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 49-050-012  CANNISTER, MANUAL 1 

2 48-090015  CAPSCREW, 1/4 X 1 G5 PLT 2 

3 72-010055  LOCKNUT, 1/4 PLT 2 

MANUAL CANNISTER 
(FOR 4760) 



30 

DISC MOWER CADDY 

JAN 2008 

47-050-011 

47-050-002 

47-050-009 

1. KEEP ALL  SHIELDS IN PLACE. 
2. STOP ENGINE BEFORE LEAVING OPERATOR’S POSITION TO ADJUST, 

LUBRICATE, CLEAN OR UNCLOG MACHINES, UNLESS OTHERWISE 
SPECIFICALLY RECOMMENDED IN THE “OPERATOR’S       MANUAL”. 

3. WAIT FOR ALL MOVEMENT TO STOP BEFORE SERVICING THE          
MACHINE. 

4. KEEP HANDS, FEET AND CLOTHING AWAY FROM POWER DRIVEN 
PARTS. 

5. KEEP OFF EQUIPMENT UNLESS SEAT OR PLATFORM FOR OPERA-
TION AND OBSERVATION IS PROVIDED. 

6. KEEP ALL OTHER OFF. 
7. USE FLASHING WARNING LIGHTS WHEN OPERATING ON HIGHWAYS 

EXCEPT WHEN PROHIBITED BY LAW. 
8. MAKE CERTAIN EVERYONE IS CLEAR OF MACHINE BEFORE START-

ING ENGINE OR OPERATION. 

02-050-078 



31 

DISC MOWER CADDY 

JAN 2008 

REAR DRIVELINE  

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-055-003  CROSS & BEARING KIT 1 

2 47-055-004  SPRING PIN, 10 X 80 1 

3 47-055-005  GUARD RING 1 

4 47-055-006  OUTER PROFILE 1 

5 47-055-007  INBOARD YOKE 1 

6 47-055-008  YOKE, 1 3/8-6 SPL 1 

7 47-055-002  SHIELD CONE, (6-RIB) 1 

8 47-055-009  OUTER SHIELD TUBE (OVL) 1 

9 47-055-010  INNER SHIELD TUBE (RND) 1 

10 33-055-078  BEARING RING 2 

11 33-055-086  SAFETY CHAIN 1 

12 33-055-084  SCREW 2 

13 47-055-011  STUB SHAFT 1 

14 47-055-022  TRACTOR HALF 1 

15 47-055-021  IMPLEMENT HALF 1 

16 33-055-089  DRIVE-IN ZERK 1 

(FOR 4700) (47-055-001) 



32 

DISC MOWER CADDY 

JAN 2008 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-055-008  YOKE, 1 3/8-6 2 
2 47-055-003  CROSS & BEARING KIT 2 
3 47-055-014  INBOARD YOKE (40 X 36) 1 
4 47-055-015  INNER PROFILE (40 X 36) 1 
5 47-055-004  SPRING PIN 1 
6 47-055-016  INBOARD YOKE, TUBE & SLEEVE 1 
7 47-055-017  SHIELD CONE,  6-RIB 2 
8 47-055-018  OUTER SHIELD TUBE 1 
9 47-055-019  INNER SHIELD TUBE 1 

10 33-055-078  BEARING RING 2 
11 33-055-086  SAFETY CHAIN 1 
12 33-055-084  SCREW 2 
13 33-055-085  SUPPORT BEARING 1 
14 47-055-020  COLLAR KIT 2 
15 47-055-024  TRACTOR HALF 1 
16 47-055-023  IMPLEMENT HALF 1 

DRIVELINE 

(FOR 4700 UPDATE, 4750, 4755 & 4760 ) (47-055-012) 



33 

DISC MOWER CADDY 

JAN 2008 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 47-055-008  YOKE, 1 3/8-6 1 

2 47-055-003  CROSS & BEARING KIT 2 

3 47-055-014  INBOARD YOKE (40 X 36) 1 

4 47-055-015  INNER PROFILE (40 X 36) 1 

5 47-055-004  SPRING PIN 1 

6 47-055-016  INBOARD YOKE, TUBE & SLEEVE 1 

7 47-055-017  SHIELD CONE,  6-RIB 2 

8 47-055-018  OUTER SHIELD TUBE 1 

9 47-055-019  INNER SHIELD TUBE 1 

10 33-055-078  BEARING RING 2 

11 33-055-086  SAFETY CHAIN 1 

12 33-055-084  SCREW 2 

13 33-055-085  SUPPORT BEARING 1 

14 47-055-020  COLLAR KIT 1 
15 47-055-027  CLUTCH, OVERRUNNING 1 

DRIVELINE WITH SPECIAL OVER-RUNNING CLUTCH 

(FOR 4700 UPDATE) (47-055-026) 



34 

DISC MOWER CADDY 

JAN 2008 

(FOR 4750, & 4755LK) (03-061-038) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 03-061-039  CYLINDER BODY W/1/2” PORTS 1 

2 03-061-006  PISTON ROD W/CLEVIS 1 

3 03-061-037  LOCKNUT, 7/8 NF-14 CENTER 1 

4 03-061-008  PISTON 1 

*5 03-061-009  O-RING, 3/4 ID X 7/8 OD 1 

*6 03-061-010  O-RING, 1 1/8 ID X 1 3/8 OD 1 

*7 03-061-011  BACK-UP WASHER, 1 1/8 ID X 1 3/8 OD 1 

*8 03-061-012  ROD WIPER, 1 1/8 1 

9 03-061-013  PISTON ROD GUIDE 1 

*10 03-061-014  BACK-UP WASHER, 1 5/8 IDX 2 ODX 3/32 2 

*11 03-061-015  O-RING, 1 5/8 ID X 2 OD 2 

*12 03-061-016  RETAINING RING INTERNAL, 2” 1 

13 03-061-017  CLEVIS PIN 1 

14 03-061-018  CLEVIS PIN CLIP 1 

* Makes up Seal Kit (03-061-002) 

2” X 8” STROKE HYDRAULIC CYLINDER 



35 

DISC MOWER CADDY 

JAN 2008 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 
1 33-061-025  CYLINDER BODY 1 
2 33-061-126  ROD, 1.25D X 13.4 1 
3 33-061-027  TIE ROD 4 
4 08-061-017  GUIDE, 3”O.D. 1 
5 08-061-014  PISTON, 3” DIA 1 
6 08-061-013  BOTTOM CLEVIS, 3” DIA 1 
7 08-061-019  ROD CLEVIS, 1.25-12 1 
8 42-061-030  HEX NUT, 7/16 NC 8 
9 33-061-056  HEX JAM NUT, 1-14 UNF 1 

10 54-020010  SETSCREW, 3/8 X 3/8 NC 1 
11 33-061-036  BALL, NYLON 1/4 O.D. 1 
12 21-061-015  PLUG ORING BOSS, 3/4-16 2 
13 33-056-021  O-RING, 7/8 I.D. X 1 O.D. 1 
14 08-061-003  O-RING, 2 3/4 X 3 2 
15 08-061-004  PSP PISTON SEAL, 3” OD 1 
16 33-061-033  BACK-UP RING, 2 3/4 X 3 2 
17 08-061-016  ROD WIPER, 1.25 1 
18 08-061-015  U-CUP, 1.25 X 1.50 X 0.25 1 
19 07-061-042  PLUG ORING BOSS, 3/4-16 (PLASTIC) 1 
20 21-061-072  CLEVIS PIN AND CLIP 2 

USE SEAL KIT # 08-061-012 

3 X 6 HYDRAULIC CYLINDER 
(33-061-120) (FOR 4760) 



36 

DISC MOWER CADDY 

JAN 2008 

YEAR SERIAL NUMBERS 
1985 27986-29695 
1986 29696-31095 
1987 31096-33234 
1988 33235-35548 
1989 35549-38496 
1990 38497-41771 
1991 41772-44466 
1992 44467-47001 
1993 47002-48750 
1994 48751-51549 
1995 51551-54262 
1996 54263-56661 
1997 56662-59465 
1998 59466-62097 
1999 62098-63986 
2000 63987-65692 
2001 65693-67340 
2002 67341-68699 
2003 68700-70482 
2004 70483-72646 
2005                    72647-74866        
2006                    74867-76368 
2007                    76369-77883 
2008                    77884-79891 
2009                    79892-80944 
2010                    80945-81775 
2011                    81776-83453 
2012                    83454- 

 The following is a list of serial numbers issued to our machines at the beginning of each year.  
To determine when a unit was made, find the range within which the particular serial number 
falls.  It would have been produced between January 1 to December 31 of that year. 


